Amochhu Land Development and Township Project (RRP BHU 50165)

Environmental Impact Assessment

Project Number: 50165-002
May 2017

Bhutan: Amochhu Land Development and Township
Project

Draft Report (Appendixes 1-15)

Prepared by Construction Development Corporation Limited, Royal Government of Bhutan for
the Asian Development Bank.

This environmental impact assessment is a document of the borrower. The views expressed
herein do not necessarily represent those of ADB's Board of Directors, Management, or staff,
and may be preliminary in nature. Your attention is directed to the “terms of use” section on
ADB’s website.

In preparing any country program or strategy, financing any project, or by making any
[...]
Cross Eartional Detils & 4-4
—liunl b Lomecing Pige

233



EIA for Amochhu Land Development and Township Project
Figure 9-7: Water Treatment Plant Layout

SECTION

ACCESS ROAD

ACCESS ROAD

Key Plan

:.‘

34



EIA for Amochhu Land Development and Township Project

Appendix 6:
Sewerage System

235



EIA for Amochhu Land Development and Township Project
Appendix 6: Sewerage System

The ALDTP project shall cover the entire area as per final master plan in all the zones. Since the proposed
master plan is for a new township, there is no existing sewerage system in place as on today. The details of
systems to be followed are given in this sub-section.

Service Delivery Norms

The entire area (100%) shall be covered under the proposed sewerage system. Individual plots shall be
provided with common sewerage network connectivity, supported with collection and conveyance of
wastewater leading to sewage treatment plant.

Identification of Deficiency Areas

Since the master plan shall be prepared for the new area, there is no existing system within the project area
neither are there any deficient areas. The experience of Phuentsholing City shall be considered for the
proposed system so as to incorporate learnings from the existing City’'s sewerage operations.

Estimation of Demand

The estimation of wastewater flow is based upon contributory population and the per capita flow of sewage.
Both these factors can be guided by the design period. The estimation of the design flow is based on:

Design period
Population forecast
Tributary area

Per capita sewage flow
Flow assumption
Ground water infiltration

These are further discussed.
Design Period

The Design period of ALDTP is considered as 30 years with base year as 2021. The development of the
sewage facility is anticipated as 5 years sewerage network and treatment starting from the year is 2016.

Population Forecast

The overall population forecasted is a residential population of 49,393 persons and a commercial population
(floating and others) of 47,695. Thus a total population of 97,088 persons is proposed to be served by the
township.

Per Capita Sewage Flow

Conventional sewers shall be designed for a minimum sewage flow of 100 liters per capita per day allowing
for higher flows as explained in the water balance shown earlier. The wastewater generation for the
premises is to be adopted as 85% of the per capita supply and the peak factor to be adopted as 2.5.

Flow Assumptions and Sewerage Zoning

The development has been proposed in three phases and the sewage treatment facility has also been
planned phase-wise. The proposed area has been further divided in 4 sewerage districts for the domestic
effluent collection conveyance and treatment. This will result in the lesser operation and maintenance
issues.

Two sewage treatment plants are proposed for Zone-C and 1 STP for Zone-A and B respectively. The STP
for Zone-A will also collect and treat sewage from the Local Area Plan (LAP) prepared for Phuentsholing.

Components of the Sewerage System

These include: collection and conveyance, sewage pumping stations, sewage treatment plants, recycling
and reuse of treated sewage and disposal of excess, unusable sewage (during wet periods) into the nearby
natural outfall after necessary treatment as per NEC/ Bhutan standards. These are now discussed.

Collection and Conveyance System

This will consist of:

236



EIA for Amochhu Land Development and Township Project
e System network to carry wastewater from generation premises to treatment and/or flnal dlsposal
point
e Main sewer line to be laid 1.20m below surface and inspection chambers at intervals of 30m or at
connection.

The collection system material double corrugated pipe (DWC) for diameters up to 300 mm and RCC pipes
for 300mm diameter

The collection and conveyance system would be by gravity.

Manholes to be located along the network for access to the sewer for inspection, testing, cleaning and
removal of the obstruction from the sewer line.

The sewage network is proposed all along the streets with proper earmarked service trenches.
Sewage Pumping Stations

The sewage will be conveyance till the STP and sewage pumping station is proposed near the sewage
treatment facility.

Sewage Treatment Plants (STPs)

As explained in the water balance, the domestic water demand for the proposed development is estimated
as ~11.00 MLD. A system for intake will be designed and developed for a final capacity of 13.0 MLD
considering normal transmission and distribution losses and some headspace in design.

It is expected that 85% of the water supplied (net of supply losses) yields a realistic figure for sewage
generation. Thus a ~11.00 MLD water supply will likely yield a sewage generation of ~9.4 MLD. Since this
generation will develop over time, in a phase-wise manner, it makes sense to design a de-centralized
system of sewage collection and treatment catering to each phase of growth of the proposed township.
Another factor in the design of the sewerage system is the commitment of the ALDTP authorities to treat the
sewage from the LAP as well as the Torsa Tar area. These two locations need a treatment capacity of
~1.55 MLD (1.75 MLD for LAP and 0.28 MLD for Torsa Tar). This brings the total sewage to be treated in
the various STPs to 10.78 MLD. The overload factor of 10% is considered while deciding the capacity of the
STP, the total STP capacity for the ALDTP and the additional STP service areas of the LAP and Torsa Tar
area has been kept at 10.78 MLD. Installation of these STP capacities (in a phase wise manner) will
comfortably take care of the sewage treatment requirements of ALDTP Township and LAP/Torsa Tar areas
well into the future.

STPs to be installed within the ALDTP are listed in Table 9-18.

Table 9-18: STP Location, Capacity and Numbers

SN Zone / Area Served STP Capacity Proposed

1 Zone-A and LAP Area 3.00 MLD x 1 No. =3.0 MLD

2 Zone-C 3.00 MLD x 2 Nos. = 6.0 MLD
3 Zone-B 1.50 MLD x 1 No. =1.50 MLD
4 Torsa TAR 0.28 MLD x 1 No.= 0.28 MLD

5 Total STP Design Capacity 10.78 MLD

Schematics and Diagrams

Schematic of sewerage system for collection, pumping and treatment facility is given in Figure 9-8. STP
Process Flow diagram is shown in Figure 9-9. A diagram showing principle of SBR waste water treatment
system given in Figure 9-10.

237




EIA for Amochhu Land Development and Township Project

Figure 9-8: sewerage system for collection, pumping and treatment facility.

.' RCC NP0 DWC FIPE

%‘j’?éﬂ 1 f{"}}}\
/S N
DL A

FLAN [CIRCULAR MANHOLE)
PRECAST CONE.COVER /

T
thl

*

E
e T i

—_——

t‘{— | | SEWER PIPE
PHcince neangg S —
s

i

TYPICAL MH.

CIRCULAR MANHOLE DETAILS

Upde Depih 1.5 m & Bottam Dia 1.2 m \

3.80

-3.60

3.30

SaIn ke Debresy 7000 M

'

2.70

CIRCULAR MAHNOLE (1,50 TO 4.00 M DEPTH]

T
A

THATES AT
P

&

sflaan

SEWAGE TREATMENT PLANT g

i :

SRMG, PROCESS UNITS SIZE OF THE PLOT QTY.  CAPACITY z
1. STPZOMER 45.00%45.00 1 1,50 ML
2. STP-ZOME-A 450004550 1 1,50 ML
3 STP-ZONE G 1 GL00XF0.00 1 .00 ML
4 STP-ZONEC 2 BLONFO00 1 300 ML
5. MWAIN SEVER LINE RCC MP-Il PIFE I
6. BRANCH SEVER LINE DWC PIPE - o

el

ENTERYR TRRLTRRNSS

STP ZOMNE-C-t

STP ZONE-E
AREA- 2025.00 S0 M,

35 it

ELREELE

" AREA-2028.00 52 M.

238



EIA for Amochhu Land Development and Township Project
Figure 9-9: Process Flow Diagram of STP

Foni,,

[y —

CHANNEL /
103.00
= = > 10220 10210 102,00
. d —.——' -
101.00 i A\
100.50 -
FGL:100.00 FGL:100.00 ‘
98.00 9 70
STILLING MANUAL MBBR‘TANK
CHAMBER FINE SCREEN o) =
AR SETTLER CHLORINE CONTACT TANK
[ - BLOWER
INCOMING LIQUID EFFLUENT
SEWER | wi95.70 ~ - - Y
9600 | & o | wWL9s.60
| esase JR:96.30
JUONM.20 948X "1 twisars
INLET  MANNUAL J Y 109.00
CHAMBER COARSE f
SCREEN
. nl A
W’ —— Y
i 1
RAW SEWAGE 105.0 ST [esee
SUMP
SLUDGE
m m
HOUSE
T0C|100.75 > \—r—w“//
FGL:100.00 _ '/oc wg.ss@_@ = FOL:100.
0% ‘ CENTRIFUGE
b 97.50 HOUSE
96.50
SLUDGE SUMP PROCESS FLOW DIAGRAM

| S——
=
PSF ACF
MM MM
PRESSURE ACTIVATED
SAND FILTER CARBON
FILTER

TREATED WATER
STORAGE TANK

239




EIA for Amochhu Land Development and Township Project

Figure 9-10: A diagram showing principle of SBR waste water treatment system

Sequential Batch Reactor, SBR

| ¢fThmnt

- —e
MT,,
o’

Dafnk Banaban Dunnann

wid 3239433V NN

ludge

Expected Inlet and Outlet Characteristics of the Sewage

The expected inlet characteristics of the sewage, the design considerations as well as the norms for
different disposals are given in Table 9-19. Norms with respect to NEC, Bhutan (the regulator) will be met.
In addition norms set by the Ministry of Environment, Forests and Climate Change (MoEF CC) Government
of India (Gol) as part of the Environment Protection Act (1986) / Rules (as amended till date) will be met
since the wastewater is proposed to be discharged in the Amochhu River, close to the Indian border with
Bhutan.

Table 9-19: Sewage Parameters

S. | Parameters Unit Observed Design Observed Acceptable Norms for treated
N Characteris | Consideration | Characteristics | sewage from STP
tics of of treated | NEC, EPA, India | EPA,
Influent to sewage from | Bhutan | (Discharge | India
STP STP To Inland | (Onland
Water for
Bodies) Irrigation)
1 | pH - 5.5-8.5 7.2-8.0 6.5 - 55t09.0 |551t09.0
2 | BOD mg/Il 200-250 250.0 25 30.0 30.0 100.0
3 | COD mg/l 350-600 400.0 400 - 250.0 250.0
4 | TSS mg/l 250-300 300.0 100 100.0 100.0 200.0
5 | VSS mg/l 200-300 260.0 - - - -
6 | Nitrogen mg/l 40-80 50.0 40 - 50.0 -
7 | Qil & Grease | mg/l 5-10 7.5 9 - 10.0 -
8 | Phosphorus 1 - 1.0 -
9 | Faecal MPN / 1000 1000.0 | 1000.0 1000.0
Coliforms 100 ml
STP Design

240




EIA for Amochhu Land Development and Township Project =
For this project, the aerobic treatment method is proposed due to its robust and proven nature, ease of use
and maintenance. Within aeration technologies available, an appropriate choice has to be made based on
various parameters such: as land availability, desired outlet parameters requirement as per regulatory
standards, energy requirement, ease of construction, ease of operation and maintenance (O&M), capex
(capital cost) and opex (recurring O & M costs).

Based on the above parameters, the Sequential Batch Reactor (SBR) technology with tertiary treatment
and ozonation only for recycled water has been proposed. The process is operated in periodic cycles
comprising of filling, mixing, settling, decanting and idling. The sewage enters into the filling tanks in which
microorganisms are in contact with the air supplied. The extent of aeration is decided on the basis of the
BOD requirements. The aeration reduces the BOD and makes the water fit for reuse after necessary
polishing (in the form of tertiary treatment stage).

Once the aeration is completed, clear water is transferred to settling tanks and the biomass transferred to
the inlet tank. This process is also known as cyclic Activated Sludge Process (ASP). The sludge which will
be generated will be transported to filter presses and the finally dried sludge will come out in the cake form.
This cake can be used for the landscaping within the premises as a soil conditioner / manure and due to
this sludge drying beds have currently not been provisioned, which is shown in Figure 9-11.

Figure 9-11: Flow chart of STP sludge reused

| Sludge from Sewage Treatment Plant (STP) |

h
‘ Filtration / Dewatering in Filter Press | >| Filtrate conveyed to STP inlet

h
I Diied Studge Cake ‘
Used for landscaping within premises as
a 5oil conditioner / manure.

Sequential Batch Reactor (SBR)

SBR is a type of suspended growth activated sludge system. Specific bacteria are cultured in the SBR to
digest the dissolved organic matter. SBR system does not operate on a continuous cycle whereby a tank is
required for each process. SBR is fill-and—draw activated sludge system in which aeration, sedimentation
and separation processes are carried out in the same tank but sequentially in alternate batches tanks. SBR
system consists of 5 process phases —Fill (Aerate), React, Settle, Decant and Idle. The system will be
integrated in the automated SCADA mechanism to higher efficiency and reduce the aeration based on the
MLSS / BOD requirement

Disposal of Treated Water

The treated wastewater will be re-used to the extent possible and during the dry / non-monsoon months all
the recycled water will be reused, much of the same for landscaping. During the wet / monsoon months,
however the quantum (app. In the tune of 3.30 MLD) the treated wastewater required for landscaping will
drop. At such times, the recycled water will be sent for flushing. However, during such times, ~3.30 MLD will
be discharged into the natural drainage without affecting the environment. Additionally on rare occasions,
i.e. during times of very high rainfall and floods, it is possible that landscaping requirements will be close to
nil and in that case recycled water will be used to the maximum possible extent for flushing, and thereafter
the remainder (~7.50 MLD) will be discharged into the Amochhu River.

241



EIA for Amochhu Land Development and Township Project

Appendix 7:
Storm Water Management

242



EIA for Amochhu Land Development and Township Project
Appendix 7: Storm water Management

Overview

This chapter will cover the storm water management design strategy adopted for ALDTP. The system
components involved for planning the infrastructure shall be studied considering the existing scenario in the
vicinity and the Phuentsholing city. The over flooding and the landslide measures shall be considered on
high priority as it seems to be the area of frequent occurrences. The cross drainage works and the runoff
diversions of the streams entering the premises and philosophy for effective disposal / diversions of the
streams shall be considered.

Runoff Assessment

In this sub chapter, the estimation of the runoff quantity is essential and the same shall be adopted for
designing the storm water collection and conveyance system for the proposed ALDTP. This also includes
the runoff from the Kaileshwar hills and other part of the development.

Design period

The design period for the system design shall be considered in between 15 to 30 years. The project
development phase is to be considered for minimum 5 to 7 years. The design period for the proposed
ALDTP is considered as 30 years and the base year is considered as 2021. The development of the storm
water facility is anticipated as 5 years storm water network and treatment starting from the year is 2016.
The overall system is designed for the year 2021-2051.

Estimation of the Storm water runoff

The sanitary sewers are not expected to receive storm water. Strict inspection, vigilance, and proper design
and construction of sewers and manholes should eliminate this flow or bring it down to a very insignificant
quantity. However in small habitations where rainfall is almost a continuous affair, it may be necessary to
include storm water in the design of sewers.

The storm runoff is that portion of the precipitation, which drains over the ground. Estimation of such runoff
reaching the storm sewers therefore is dependent on the intensity, duration of precipitation, characteristics
of the tributary area, and the time required for such flow to reach the sewer (time of concentration).

The design of storm water sewers begins with an estimate of the rate and volume of surface runoff. When
rain falls on a given catchment, a portion of the precipitation is intercepted by the vegetation cover that
mostly evaporates, a portion hits the soil and some of it percolates down below and the rest flows over the
ground. The higher the intensity of rain, the higher will be the peak runoff.

The time-period after which the entire area begins contributing to the total runoff, at a given monitoring
point, is known as the time of concentration. It is also defined as the time it takes for a drop of water to flow
from the most distant point to the outlet of the basin. The duration of rainfall that is equal to the time of
concentration is known as the critical rainfall duration. The rational formula for the relationship between